HEERT 2086

made for garden

53 — (@
=B //\ 0|

~#0@'&'@
8
|

- (0

o\ T nﬁ’ﬂ s}i.‘ ‘ ! ¥

i “ i‘!,}-}%




HEERT 2086

made for garden

Position Part number Nazev Name
0 208100000 Motor Motor
Nedodava se jako ND, servisni karta.
3 208100003 Hlava valce Cylinder head
4 208100004 Tésnéni hlavy valce Cylinder head gasket
5 Sroub M4x8 Bolt M4x8
6 Doraz planzety Valve plate
7 PlanZeta ventilu Valve
8 208100007 Deska ventilu Valve board
10 Planzeta ventilu Valve
11 Doraz planzety Valve plate
12 Sroub M4x6 Bolt M4x6
9 208100009 Tésnici krouZzek Seal ring
14 208100014 Valec Cylinder
15 208100015 Sroub pistu Bolt
16 208100016 Pist Piston
17 208100017 Pistni krouzek Piston ring
18 208100018 Ojnice Connecting rod
19 208100019 Klikova skFifi pfedni (s otvorem) Front crankcase (with hole)
20 Lozisko Bearing
21 208100021 Excentr Eccentric shaft
22 208100022 Ventilator pfedni Front fan
23 208100023 Kryt ventilatoru Fan cover
25 208000041 Rychlospojka Quick connector
26 JDV3050-52 Regulator tlaku 4-cestny Pressure regulator 4-way
27 208000043 Manometr maly Pressure gauge small
28 208000045 Spojka mezi regulatorem a spinaem Connector between regulator and switch
29 208000046 Pojistny ventil Safety valve
30 208000047 Tlakovy spinad Pressure switch
31 208000044 Manometr velky Pressure gauge big
32 Neni na stroji Rukojet Handle grip
34 208600034 Nadoba 50L Tank 50L
35 208600035 Silenblok nadoby Tank shock absorber
36 208600036 Kolo Wheel
38 208900043 Silenblok motoru Motor shock absorber
39 208900039 Kondenzator Capacitor
40 208900040 Skfifi kondenzatoru Capacitor box
42 208900041 Ventil nadoby Tank valve
43 208900043 Elektromagneticky ventil Solenoid valve
44 6203-Z2Z Lozisko 6203-2Z Bearing 6203-2Z
45 208100045 Rotor Rotor
48 208100048 Stator Stator
49 208100049 Tlakova hadice Pressure pipe
50 208100050 Koleno Elbow
51 208100051 Spojovaci trubice v&. o krouzkl Connecting pipe with o ring
53 208100053 Vzduchovy filtr Air filter
54 208100054 Klikova skFift zadni Rear crankcase
56 208100056 Sroub M8 (&ervik) Screw M8
57 208100057 Zadni ventilator Rear fan
60 HECHT002024 Prislusenstvi Inflating gun kit
61 HECHT002026 PFisluSenstvi Inflating gun kit




